
JAPAN INTERNATIONAL COOPERATION AGENCY
TEC INTERNATIONAL CO., LTD.
NJS CONSULTANTS CO., LTD.

NIPPON KOEI CO., LTD.
TOKYO SUIDO SERVICES CO., LTD.

TOYO ENGINEERING CORPORATION

THE REPUBLIC OF THE UNION OF MYANMAR
YANGON CITY DEVELOPMENT COMMITTEE (YCDC)

MARCH 2014

GE

JR（先）

14-083

PREPARATORY SURVEY REPORT
ON

THE PROJECT FOR
THE IMPROVEMENT OF 

WATER SUPPLY, SEWERAGE
AND DRAINAGE SYSTEM

IN YANGON CITY
IN

THE REPUBLIC OF THE UNION OF MYANMAR

VOLUME III
WATER SUPPLY SYSTEM MASTER PLAN

< Advance Version >





 

 

 

THE PROJECT FOR 

THE IMPROVEMENT OF  

WATER SUPPLY, SEWERAGE AND DRAINAGE SYSTEM 

IN YANGON CITY 

 

 

FINAL REPORT 

 

MARCH 2014 

 

 

GENERAL LIST OF REPORTS 
[...]
Intake pump Horizontal double suction volute 
5160 m3/ hr x 24 m x 450 kW 

2D + 1S Made in Japan 

Check valve Hydraulic type, Dia. 900 mm 3  

Drain pump 1 1.5kW 1  

Drain pump 2 Diesel engine 1  

Flow meter Venturi type 1  

Pressure meter - 1 Need calibration 
Source：YCDC 

  



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol III Water Supply System Master Plan 

 

3-37 

(3) Hlawga reservoir and pumping station  

The capacity of this reservoir is 63,600 m3/day (14 MGD), and it was constructed in 1906. Capacity of 

pumping station is 309,000 m3/day, which is capable of handling 245,000m3/day from Phugyi 

reservoir and 64,000 m3/day from Hlawga itself. Raw water is transmitted and distributed by No. 1 and 

No. 2 pumping station.   

 

Current problems and issues are listed as the following. 

 All pump facilities have become older. 

 Water level gauges, water flow meters and pressure gauges, which are required for pump 

operation, are not available. 

 All transmission pumps in Hlawga No.2 have been dismantled, and water is transmitted by 

gravity flow at present. 

 Due to occurrence of drought in 2010, Aungtagon pumping station is constructed for recovery 

of water level of Hlawga reservoir. Currently, surplus water from Ngamoeyeik reservoir is also 

transmitted to Hlawga reservoir by pumps. 

 Water leakage sometimes occurs from concrete pipe of diameter 1650 mm in Hlawga No. 1. 

 

No.1 pumping station 

The number of distribution pumps with the capacity of 4,980 m3/hr is two, and pumps are regularly 

operated. The maximum distribution capacity is 239,000 m3/day and this capacity is almost equal to 

the capacity of Phugyi reservoir (245,000 m3/day). Raw water taken by intake gate doesn’t go through 

Yegu pumping station, but is directly distributed to northeast area and east area through the 

distribution pipe (concrete pipe) having diameter of 1650 mm from this pump station. 

 

Table 3.32  Major Equipment in the Existing Hlawga Pumping Station (1980)  

Item name Specification 
Number (D: duty, 

S: standby) 
Remarks 

Inlet gate Manual sluice gate 5 One is broken, much leakage.

Maintenance valve Motorized butterfly valve Dia. 750 mm 8 One is under repair. 

Intake pump Vertical double suction volute 
4980m3/ hr x 54 m x 1000 kW(VFD) 

2D + 2S Made in Japan 

Check valve Hydraulic type, Dia. 750 mm 4  

Flow meter Venturi type 1  

Pressure meter - 1 Broken 

Surge tank system Steel tank, Compressor 15 kW 2 Made in Japan (compressor)
Source：YCDC 

 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol III Water Supply System Master Plan 

 

3-38 

No.2 pumping station 

This pump station is being shut down now. The transmission water amount is the remaining water after 

deduction of distribution amount from No. 1 pump station (same as capacity of 64,000 m3/day in 

Hlawga reservoir). Raw water taken from intake tower is transmitted to Yegu pumping station through 

transmission pipe (cast iron pipe with diameter of 1,050 mm) by gravity flow. 

 

(4) Ngamoeyeik reservoir  

This reservoir was constructed by MOAI in 1995, and is located at upstream of Pazundaung creek 

where Ngamoeyeik creek and Mahoe creek meet about 48 kilometers (30 miles) north of Yangon city. 

Raw water from intake tower of Ngamoeyeik reservoir is transmitted to Nyaunghnapin WTP through 

irrigation canal. The capacity of this reservoir at the existing phase-1 is 204,500 m3/day (45 MGD).   

 

Table 3.33  Major Equipment in the Existing Ngamoeyeik Intake Tower (1995) 

Item name Specification 
Number (D: duty, 

S: standby) 
Remarks 

Screen Coarse screen 1  

Intake Valve Manual butterfly valve Dia. 
1,500mm 

2 For the lake bottom and medium 
water level, Made in Japan, 

Source：YCDC 

 

Current problems and issues are listed below 

 Although Ngamoeyeik creek which MOAI has is covered with sand/mud and the canal should 

be dredged, implementation work will be difficult during operation of WTP.    

 

(5) Aungtagon Pumping Station (P/S) 

Aungtagon P/S was constructed in 2010, where reserve water from Ngamoeyeik reservoir is stored 

temporarily, and water is transmitted to Hlawga reservoir in case of emergency in order to recover 

water level in Hlawga reservoir. Grit chamber (raw water reservoir), P/S including 3 pumps, power 

receiving facilities including transformer are constructed. Problems and issues in particular are not 

found now. 

 

Table 3.34  Major Equipment in the Existing Aungtagon Pumping Station (2011)  

Item name Specification 
Number(D: duty, 

S: standby) 
Remarks 

Inlet gate Manual sluice gate 5  

Intake pump Horizontal double suction volute 
3780m3/ hr x 40 m x 500 kW 

2D + 1S Made in China 

Maintenance valve Manual butterfly valve Dia. 700 mm 6  

Check valve Counter weight type Dia. 700 mm 3  

Surge tank system Steel tank, Compressor 7.5 kW 1  
Source：YCDC 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol III Water Supply System Master Plan 

 

3-39 

3.4.4 Water Treatment Plant (WTP) 

 

These are six WTPs in the existing water supply systems. It includes Gyobyu WTP with a capacity of 

about 123,000 m3/day along with Gyobyu intake pumping station, Thaephyu and Yangonpauk WTPs 

with capacity of about 4,500 m3/d established by YCDC in the west suburb in 2000, Nyaunghnapin 

WTP having capacity of about 204,500 m3/day constructed by YCDC in the north east in 2005, South 

Dagon No. 1 in 2008 and 2 WTP in 2009 with capacity of about 4.500 m3/day each. In 2013, expanded 

Nyaunghnapin WTP project having capacity of about 204,500 m3/d (45 MGD) in phase II will be 

completed by YCDC.   

 

In the oldest Gyobyu WTP, water is treated by sedimentation process without coagulant, whereas in 

Nyaunghnapin WTP, water is treated by flocculation, sedimentation, and filtration process. At WTPs, 

which uses groundwater as raw water, aerated cascade and filtration process for Fe removal is applied 

for water treatment. Currently, chlorination system is not used in any of the WTPs, chlorine is injected 

in only Yegu booster P/S.     

 

Table 3.35  Design Condition of WTP  

Item Gyobyu 
Nyaunghnapin 

(First stage) 
Yangonpauk 

South Dagon 
No.1 

South Dagon 
No.2 

Thaephyu 

Design flow 123,000m3/d 204,500m3/d 4,500m3/d 4,500m3/d 4,500m3/d 4,500m3/d  

Water source 
Gyobyu 
reservoir 

YCDC canal 
from 

Ngamoeyeik 
reservoir  

Tube well 
(3 wells) 

Tube well 
(9 wells) 

Tube well 
(10 wells) 

Tube well 
(6 wells) 

Treatment 
process 

Flocculation and 
Sedimentation 

Flocculation, 
Sedimentation,
and Filtration 

Aeration and 
Up flow 
Filtration 

Aeration and 
Up flow 
Filtration  

Aeration and 
Up flow 
Filtration 

Aeration and 
Up flow 
Filtration 

Coagulant - 
Aluminum 

sulfate 
- - - - 

Chlorine 
dosing 

- - - - - - 

Construction 
year 

1940 2005 2000 2008 2009 2000 

Distribution 
area 

Distribution to 
Mingalardon 
township, and 
transmission to 
Yegu pumping 

station 

Transmission to 
Yegu pumping 

station partially, 
and distribution 
to 9 townships 
of Yangon east 

area 

Dala South Dagon Dagon South Hlaing Thar Yar

Remarks  

Expanded 
204,500 m3/d 

flow as second 
stage is under 
construction. 

      

 

Source：YCDC 

 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol III Water Supply System Master Plan 

 

3-40 

(1) Gyobyu WTP 

The oldest Gyobyu WTP is composed of flocculation and sedimentation tanks, but currently raw water 

is treated without coagulation and chlorination since quality of water in source seems to be good. 

Treated water which is passed through 1 mm mesh screen is transmitted to Yegu booster pumping 

station. Over aged chemical facility including alum and chlorine have been dismantled. However, 

generation of algae and high turbidity occur rarely.   

 

Problems and issues related to this WTP are listed below.     

 Chlorination facility is not available.  

 Installation of alum and chlorine injection facility is recommendable since it has been 

dismantled due to deteriorated equipment. 

 Insufficiency of coagulation and sedimentation function due to damage of agitator baffle in 

flocculation basin. 

 It is difficult for pumps to operate automatically because of non-availability of water level 

gauges, water flow meters and pressure gauges, timers. 

 

List of major equipment at this WTP is presented in Table below. 

 

Table 3.36  Major Equipment in the Existing Gyobyu WTP (1962) 

Item name Specification 
Number(D: 

duty, S: 
standby) 

Remarks 

Inlet valve Manual sluice gate 10  

Drain gate Manual steel sluice gate 2  

Inlet gate for sedimentation basin Manual steel sluice gate 8  

De-sludge valve Manual steel sluice gate 4  

Outlet gate from sedimentation basin Manual steel sluice gate 4  

Fine screen Automatic drum type, 
Opening 1mm mesh 

4  

Source：YCDC 

 

(2) Nyaunghnapin WTP 

Nyaunghnapin conventional WTP is the first and largest plant as of now which is designed and 

constructed by YCDC. Therefore, they are considered as the most important facilities with capacity of 

about 204,500 m3/ d (45 MGD). Water from Ngamoeyeik reservoir is transmitted to Nyaunghnapin 

reservoir through irrigation open canal. Treatment process used in this WTP is conventional 

flocculation, sedimentation, and rapid filtration system. 

 

Regarding treated water quality, turbidity of treated water quality is about 5 NTU against turbidity of 

about 45 NTU of raw water. However, treated water is not adapted for drinking since total coliforms of 

more than 16 MPN/mL and fecal coliforms are detected both in the treated water and raw water.



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol III Water Supply System Master Plan 

 

3-41 

Biological test data of Nyaunghnapin WTP Raw water and Treated water 

Test date: Dry season (11 September, 2012) and Rainy season (11 March, 2013)  

- Raw water:     Total coliforms: Detected,   Fecal coliforms: Detected 

- Treated water:   Total coliforms: Detected,   Fecal coliforms: Detected 

 

Reference 

Drinking water quality standard (Japan) 

Coliforms (including Fecal coliforms): Not Detected 

 

WHO Guideline for drinking water quality (4th) 

Total coliforms and Fecal coliforms are not detected in 100ml sample 

 

Regarding coagulant, flake type of aluminum sulfate imported from China have been used, but it has 

already changed to liquid type imported from Malaysia for reducing toughness of operator works. One 

veteran engineer for jar test is working in WTP, and coagulation seems to be well.   

 

Treated water is distributed to the 9 townships of central and south east area of town, extreme length 

of transmission/ distribution pipes is 38.8 km long.    

 

Construction of expanded WTP with capacity of about 204,500 m3/day (45MGD) will be completed in 

2013 by YCDC. After completion, total treatment capacity of 409,000 m3/day (90MGD) will be 

available. 

 

1) Nyaunghnapin phase I WTP 

Total four distribution pumps including one standby with capacity of 204,500 m3/day are regularly 

operated. Treated water is directly distributed to the central and east area of Yangon city through the 

distribution pipe (cast iron and concrete pipe) with diameter of 1,650 mm to 400 mm from this pump 

station. 

 

2) Nyaunghnapin phase II WTP 

WTP and distribution pipes are under construction with same capacity as in phase I. On completion, 

treated water from this WTP will be distributed to the east area of Yangon city directly through the 

distribution pipe (HDPE pipe) with diameter of 1,200 mm to 400 mm by distribution pumps. 

 

Problems and issues related to this WTP are as follows.  

(Raw Water Conveyance)  



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol III Water Supply System Master Plan 

 

3-42 

(Water quality) 

 Chlorination facility is not available. 

 Comparing with reservoir, high turbidity and high risk of contamination by agricultural 

chemical due to transmission of water by open channel. 

 Poor level of Jar test is carried out manually since YCDC do not have adequate instrument for 

jar test.   

(WTP facility) 

 Water level difference between flocculation basin and sedimentation basin is large. It results 

into destruction of the formed flocs when water flows from flocculation basin to sedimentation 

basin. However, the situation has improved during the ongoing phase II. 

 Algae are grown and adhere to the wall of sedimentation basin, filtration basin and clear water 

tank. It is necessary to provide adequate pre-chlorination and intermediate chlorination 

facilities.  

 In the dual filtration basin , flow meters and pressure gauges for feed and backwash water are 

not installed and appropriate control of water flow and water pressure cannot be carried out. It 

results in damage of filter, carryover of filtration media. 

 Repair/or replacement of gates related to rapid sand filters is needed, since it is impossible in 

case of many gates to stop inflow/ outflow. 

 Repair of surface wash pipes are needed. 

 Poor back washing condition of filters due to shortage of capacity of back wash drainage valve. 

Realignment of wash system is needed soon. 

 Generation of mud ball due to insufficient washing of filtration basin. 

 Contamination due to non-slab on open channel from filtration and clear water tank is a matter 

of concern.  

(Transmission/ distribution facility) 

 Frequent damage of pumps probably due to operation outside the rated pump specification.  

 Inadequacy of procurement of accessories and maintenance service. 

 Blowout of ground water in transmission/ distribution pump house due to the problem of 

foundation work. 

 Pumps have submerged because of above mentioned reason. 

 Damages of pumps and valves due to large impact of water hammer by high frequency of 

power interruption. 

 Shortage in capacity of surge tank and absence of standby compressor for preventing water 

hammer. 

(Electrical and instrumental facility) 

 Basically, absence of equipment for automatic operation mode such as pressure meter, flow 

meter, level meter, timer. 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol III Water Supply System Master Plan 

 

3-43 

 Electrical power failure occurs at frequency of over 150 times per year (total 128 hours per 

year). 

 Intake water and transmission/ distribution flow are not able to be measured or recorded due to 

absence of flow meters and pressure gauges. 

 

Table 3.37  Major Equipment in the Existing Nyaunghnapin WTP (2005) 

Item name Specification 
Number (D: duty, 

S: standby) 
Remarks 

Coarse Screen Opening 100mm mesh 4  

Intake pump Horizontal double suction volute 
2841 m3/ hr x 10 m x 110 kW 

3D + 1S Made in China 

Filter inlet gate Manual sluice gate, 
450 mm W x 450 mm H 

28 Made in Myanmar, 
much leakage. 

Surface wash valve Manual butterfly valve, dia. 150 mm 56  

Backwash valve Manual butterfly valve, dia. 300 mm 56  

Filter outlet gate Manual sluice gate, 
600 mm W x 600 mm H 

28 Made in Myanmar, 
much leakage. 

Reservoir outlet gate Manual sluice gate, 
1,050mm W x 1,050 mm H 

4 Made in Myanmar 

Suction valve Manual butterfly valve, dia. 500mm 4  

Distribution pump Horizontal double suction volute 
2,850 m3/ hr x 72 m x 800 kW 

3D + 1S Made in China, one unit is 
under repair. 

Check valve Counter weight type, 
dia.400mm (PN16) 

3D + 1S Replaced from China made 
to Myanmar made. 

Discharge valve Manual butterfly valve, dia. 400mm 3D + 1S  

Compressor 50-100m3/ min x 70m x 11kW 1 Made in China, no 
existence of standby 

Surge tank Steel tank 65m3 2 Shortage of capacity 
Backwash pump Horizontal single suction volute 